
City of Taunton 

 Wastewater Treatment Facility 

Energy Evaluation 

 

 

December 2017 

 

Conducted by: 

JKMuir, LLC    in coordination with    BETA Group, Inc. 

 
 

                                                    



2 

 

Table of Contents 
Executive Summary ........................................................................................................................ 6 

Summary of Energy Use and Proposed Measures ...................................................................... 6 

Energy Usage Data ......................................................................................................................... 8 

Electrical Billing Rate Summary................................................................................................. 9 
[...]
Figure 3.  Energy Usage Per Million Gallons ............................................................................... 10 

Figure 4.  Electrical Usage Breakdown – 2017 ............................................................................ 11 

Figure 5. 40 HP Plant Water Pump Variable Speed Analysis ...................................................... 19 

Figure 6. 25 HP Plant Water Pump Variable Speed Analysis ...................................................... 20 

Figure 7. Battery 2 RAS Pump Variable Speed Analysis ............................................................. 39 

Figure 8.  Aerial of Taunton WPCF.............................................................................................. 47 

Figure 9.  Digester & CHP Process Schematic ............................................................................. 59 

List of Appendices 



5 

 

Appendix A – Taunton Municipal Lighting Plant Electrical Rate Structure 31 

Appendix B – Energy Balance & Use per Process 

Appendix C – Pump Curves 

Appendix D – Solar Calculations 

Appendix E – Interconnection Data  



6 

 

Executive Summary 
This report provides a summary description of the facilities and energy demands for the City of 

Taunton Wastewater Treatment Facility (WWTF) located in Taunton, Massachusetts.  The facility 

descriptions are based on site visits, staff input and available drawings.  Billing data was utilized 

to summarize the facility's current energy demands.   

The objectives of the report include the following: 

• Provide a summary description of the evaluated water pollution control facility;  

• Summarize the energy usage and billing rates for the facility, and demonstrate how 

electrical energy is being used; 

• Identify specific operational and capital improvements at the facility, and estimate the 

energy savings and cost for each project. 

The projects have been categorized as Energy Conservation Measures (ECMs), for projects that 

require a capital investment, and Operational Measures (OMs) for projects that can be completed 

at a minimal cost.   

Summary of Energy Use and Proposed Measures  

The following tables present the annual electric energy use and a proposed estimate of potential 

energy conservation projects for this facility. 

The energy usage summary shown below provides an overview of annual electrical (kWh) and 

costs based on billing information provided for 2016 and 2017 for the facility. 

Table 1.  Electric Energy Usage (Sept 2016 – Aug 2017) 

Location 

Annual Energy Use 

(kWh) 

Avg. Monthly Demand 

(kW) 

Annual Cost 

($) 

Unit Cost 

($/kWh) 

Taunton WWTF 3,306,600 537.9 $368,231  $0.11 

Influent Pump Station 531,280 227.3 $97,003  $0.18  

The following table presents the estimated annual energy saved based on recommendations, the 

monetary savings, estimated project cost, and the potential payback period.   

The following report has been conducted in conjunction with the BETA Group Comprehensive 

Wastewater Management Plan (CWMP) for the Taunton WPCF. Estimated project costs have been 

developed with BETA Group, as noted. 



7 

 

Table 2.  Recommended Cost Savings Projects 

ENERGY CONSERVATION MEASURES 

Annual 

Energy 

Savings 

(kWh) 

First Year 

Annual 

Dollars 

Saved ($) 

Initial 

Budgetary 

Project 

Cost ($) 

Simple 

Payback 

(years) 

OM 1 Plant Water System Pressure Reduction 129,259 $14,395 $0 0.0 

OM 2 Surface Aerator Seasonal Operation 517,421 $57,621 $0 0.0 

OM 3 Grit Blower Cycling 28,032 $3,122 $0 0.0 

OM 4 Power Factor Correction - - - - 

ECM 1 Primary Sludge Motor Replacement 17,345 $1,932 $10,700 5.5 

ECM 2 Grit Blower Turndown 42,048 $4,683 $20,000 4.3 

ECM 3 Aeration System Modifications 242,324 $26,986 - - 

ECM 4 Battery 2 RAS Pumps 115,176 $12,826 $56,500 4.4 

ECM 5 Battery 1 RAS Pumps 33,022 $3,677 $36,000 9.8 

ECM 6 Centrifuge Upgrades - - - - 

ECM 7 UV System - - - - 

Potential Energy Program Cost and Savings 1,124,626 $125,241 $123,200 1.0 

Note: Savings based on current blended rate of $0.11/kWh 

 

  



8 

 

Energy Usage Data 

Energy usage for September 2016 through August 2017 was evaluated using the facility’s billing 

history data. The following figures provide monthly breakdowns of energy usage and peak demand 

at the plant and the influent pump station.   

 
Figure 1.  Annual Energy Usage and Electrical Demand – WWTF  

 

Figure 2. Annual Energy Usage and Electrical Demand – Influent Pump Station 

490

500

510

520

530

540

550

560

570

580

0

50,000

100,000

150,000

200,000

250,000

300,000

350,000

kV
A

kW
h

Month

Energy Usage

Monthly Energy Use
(kWh)

Demand (kVA)

0

50

100

150

200

250

300

350

0

10,000

20,000

30,000

40,000

50,000

60,000

70,000

kV
A

kW
/h

Month

Energy Usage

Monthly Energy Use
(kwh)
Demand (kVA)



9 

 

Electrical Billing Rate Summary 

The Taunton WWTF and influent pump station are billed for electricity under Taunton Municipal 

Light Plant under Rate 31 General Service - Primary. A copy of the rate tariff is included in 

Appendix A. This rate structure is applied to industrial or commercial customers with a monthly 

demand greater than 150 kilovolt-amperes (kVA). Under this rate, there is a monthly service 

charge of $959.90. There is a distribution demand charge of $4.81 per kVA, a Transmission 

Demand Charge of $5.04 per kVA, and a Transition Demand Charge of $4.94 per kVA. The 

demand charge is based on either the highest 15 minute kVA demand recorded in the current month 

or the highest 15 minute demand recorded in the previous June, July, or August; the customer is 

billed for the higher of these two demands. The Distribution and Generation charges change based 

on the usage under 300 hours and over 300 hours, the rate is greater for the first 300 hours in both 

cases. The Distribution charge for the first 300 hours is $0.01128 per kWh and $0.00376 per kWh 

over 300 hours. The Generation charge is $0.05823 per kWh for the first 300 hours and $0.05099 

per kWh over 300 hours. Transition charge is $0.01624 per kWh. Currently, there is no charge for 

Transmission on a kWh basis. 

It should be noted that this rate structure has billing for kVA, or apparent power.  The power factor 

is the ratio between kW or true power to the apparent power (kVA).  The kW is a measurement of 

the electricity being used by the equipment while the kVA is a measure of the total power drawn 

by the equipment.  Therefore, the kVA demand is influenced by the power factor and may increase 

the billed demand and cost associated with operating this facility.  Power factor correction may 

reduce the demand by correcting the kVA to most closely meet the kW demand, potentially 

reducing electricity charges. 

Wastewater Energy Use Benchmark 

Based on 2016 and 2017 facility data, the plant treats an average of 6.1 million gallons per day 

(MGD).  Based on the electrical energy usage presented above, the plant consumes approximately 

1,721 kWh per million gallons treated. The figure below shows the Taunton WWTF in red, 

compared to other municipal wastewater treatment plants in the Northeast. The energy use is 

average for facilities of a similar size (5 to 10 MGD). 



10 

 

 

Figure 3.  Energy Usage Per Million Gallons 

 

  

0

5,000

10,000

15,000

20,000

25,000

0 5 10 15 20 25 30 35 40

k
W

h
/M

G

Average Daily Flow (MGD)

Taunton WWTF



11 

 

Energy Balance & Use per Process 

A breakdown of the electrical energy use for the facility is shown in the figure below.  A detailed 

electrical energy end use reconciliation is provided in Appendix B.   

 

Figure 4.  Electrical Usage Breakdown – 2017 

As presented in the figure above, the aeration system consumes the majority of energy at the 

Taunton WWTF (58%).  Other major users of energy at the Taunton WWTF include the solids 

handling and sludge pumping systems. Note that the odor control system is not operational at the 

facility and therefore is represented as using zero energy in the above figure. 

  



12 

 

Treatment Process & Building Systems 

Wastewater Treatment Facility 

The City of Taunton WWTF is located at 75 West Water Street in Taunton, Massachusetts. The 

plant has gone through major upgrades in the late 1970’s to add secondary treatment and in 1999 

for ammonia removal. 

Flow enters the plant at the main lift station where it goes through an aerated grit chamber. The 

influent pumps lift the flow to the primary clarifiers. There are three primary clarifiers, all are 

typically online. Following the primary clarifiers, the flow is split between two batteries; 35% of 

the flow goes to Battery 1 and 65% goes to Battery 2. Each of the batteries contains three aeration 

basins. Half of the flow is evenly split between Basin 1 and 2. Basins 1 and 2 contain surface 

aerators that operate on VFDs at variable speeds based on maintaining a dissolved oxygen (DO) 

setpoint. The third basin in each battery is aerated through fine bubble diffusion and receives the 

other half of the flow. There are three multistage centrifugal blowers that feed the third basin in 

both batteries. The flow then continues to the secondary clarifiers. There are four secondary 

clarifiers, three are typically in operation. The flow from Battery 1 feeds one clarifier (Clarifier 1 

or 2) and the flow from Battery 2 feeds two secondary clarifiers (Clarifier 3 and 4). Following 

secondary clarification, the flow is fed to the chlorine contact tank for disinfection by gravity. 

Return activated sludge (RAS) is returned to the aeration basin with the RAS pumps. There are 

five RAS pumps, two for Battery 1 and three for Battery 2.  Typically, one pump runs continuously 

on Battery 1 and two pumps run continuously on Battery 2. Primary sludge and waste activated 

sludge (WAS) is removed from the primary and secondary clarifiers with the primary sludge 

pumps and WAS pumps and sent to one of the two gravity thickeners. The thickened sludge is 

pumped from the gravity thickener to the two centrifuges. The dewatered sludge is then sent to the 

Taunton landfill for disposal. 

The Plant Water System (PWS) consists of one, 25 HP pump and one, 40 HP pump on VFDs. 

Typically, the 40 hp pump operates continuously at full speed to maintain a pressure set point of 

160 psi. The plant water system provides water to the gravity thickeners, plant hydrants, washdown 

water, spray water and polymer system. 

The odor control system consists of a wet scrubber but it is not currently operated. 

  



13 

 

Pump Efficiency Analysis 

During the site visit, electrical field measurements were taken to determine the hydraulic efficiency 

of selected process pumps. Spot readings of operating power to the motor and/or drive, flow rate, 

and suction and discharge pressure were recorded, where available, for the operating pump(s) at a 

number of the unit processes. Where pumps were operated by variable speed devices, readings 

were obtained at multiple operating speeds when possible. 

To determine existing pump hydraulic efficiency, the spot readings were applied to the pump 

equation, as defined below. Please note the motor efficiency is based on nameplate data unless 

otherwise specified. 

Pump eff. (%) =
Flow (GPM) ×  Head (Feet)  ×  0.746

3,960 ×  kW × Motor eff.  × Drive eff.
 

It was noted that the measured voltage at the raw sewage pump station was high. High voltage 

can cause issues with equipment, including VFDs, and it is recommended that the high voltage 

be further investigated. 

  



Table 3.  Pump Efficiency Analysis 

Pump 

Name 
Speed Leg EMF Current Power Power 

Factor 

Flow 

Motor 

Eff. 

VFD 

Eff. Suction  Discharge TDH Efficiency 

% (VAC) (Amp) (kW) (GPM) (%) (%) (psi) (psi) (feet) (%) 

Primary 

Sludge 

Pump 1 

52% 

A 284 7 1.1 0.51 

514 70% 97% 1.0 10.0 - - 
B 268 7 1.0 0.51 

C 291 6 1.0 0.56 

TOT/AVG 486.1 7.0 3.1 0.53 

Primary 

Sludge 

Pump 2 

52% 

A 284 7 1.0 0.53 

476 70% 97% 6.6 11.3 10.9 50% 
B 268 6 0.9 0.52 

C 290 6 1.0 0.58 

TOT/AVG 485.3 6.3 2.9 0.54 

Primary 

Sludge 

Pump 3 

68% 

A 290 6 1.0 0.59 

219 70% 97% 0.8 6.0 12.0 25% 
B 268 6 0.9 0.53 

C 284 7 1.0 0.56 

TOT/AVG 485.1 6.3 3.0 0.56 

Influent 

Pump 3 
69% 

A 289 49 11.8 0.83 

3,395 96% 97% - - - - 
B 289 49 11.6 0.82 

C 289 50 11.7 0.83 

TOT/AVG 499.7 49.3 35.1 0.83 

Influent 

Pump 3 
90% 

A 289 95 24.6 0.90 

6,111 96% 97% - - - - 
B 288 93 24.1 0.89 

C 288 94 24.4 0.90 

TOT/AVG 498.9 94.0 73.1 0.90 

Influent 

Pump 4 
75% 

A 289 62 15.6 0.87 

4,312 96% 97% - - - - 
B 289 62 15.3 0.87 

C 289 60 14.9 0.86 

TOT/AVG 499.9 61.4 45.8 0.87 



15 

 

Pump 

Name 
Speed Leg EMF Current Power Power 

Factor 

Flow 

Motor 

Eff. 

VFD 

Eff. Suction  Discharge TDH Efficiency 

% (VAC) (Amp) (kW) (GPM) (%) (%) (psi) (psi) (feet) (%) 

Influent 

Pump 4 
90% 

A 288 93 24.1 0.90 

6,145 96% 97% - - - - 
B 289 93 24.4 0.90 

C 288 93 23.9 0.90 

TOT/AVG 498.6 92.8 72.4 0.90 

RAS 

Pumps 

2 & 3 

(Battery 

2)  

52% 

A 289 7 3.6 0.83 

1,943 70% 97% 3.6 7.0 7.9 44% 
B 268 7 3.1 0.83 

C 283 7 3.1 0.89 

TOT/AVG 484.6 7.1 9.7 0.85 

RAS 

Pump 2 

(Battery 

2) 

100% 

A 288 45 12.2 0.94 

2,049 93% 97% 0.7 7.0 14.6 18% 
B 266 44 11.1 0.93 

C 282 45 11.5 0.91 

TOT/AVG 482.1 44.7 34.8 0.93 

RAS 

Pump 2 

(Battery 

2) 

83% 

A 286 29 7.8 0.94 

2,271 93% 97% 1.8 7.5 13.2 28% 
B 266 28 6.9 0.93 

C 282 28 7.3 0.91 

TOT/AVG 480.5 28.0 22.0 0.93 

RAS 

Pump 3 

(Battery 

2) 

83% 

A 288 22 5.9 0.93 

2,396 93% 97% 1.5 7.1 13.1 39% 
B 266 22 5.3 0.92 

C 282 22 5.5 0.90 

TOT/AVG 482.0 21.8 16.6 0.92 

RAS 

Pump 3 

(Battery 

2) 

100% 

A 281 36 9.3 0.92 

2,965 93% 97% 0.0 7.5 17.3 38% 
B 266 36 8.9 0.93 

C 289 36 9.7 0.94 

TOT/AVG 482.2 35.9 27.9 0.93 

  



Additional electrical field readings on other, non-pumping systems are included below. 

Table 4.  Equipment Electrical Readings 

Equipment Speed % Leg 
EMF 

(Volts) 

Current 

(Amps) 

Power 

(kW) 

Power 

Factor 

Mixer 1A 100% 

A 287 20 4.8 0.86 

B 265 17 4.1 0.89 

C 280 22 5.4 0.87 

TOT/AVG 479.6 19.8 14.3 0.87 

Mixer 1B 100% 

A 280 12 2.9 0.87 

B 265 11 2.5 0.89 

C 286 11 3.0 0.91 

TOT/AVG 479.6 11.3 8.4 0.89 

Mixer 1C 100% 

A 280 14 3.4 0.91 

B 268 10 2.7 0.92 

C 289 11 2.9 0.93 

TOT/AVG 482.6 11.8 9.0 0.92 

Mixer 2A 100% 

A 283 17 4.5 0.90 

B 268 15 4.1 0.91 

C 289 16 4.4 0.93 

TOT/AVG 483.8 16.0 12.9 0.91 

Mixer 2B 100% 

A 283 13 2.9 0.86 

B 268 10 2.9 0.90 

C 289 11 2.9 0.87 

TOT/AVG 484.1 11.4 8.6 0.88 

Mixer 2C 100% 

A 282 13 3.0 0.90 

B 267 10 2.6 0.91 

C 300 11 2.8 0.93 

TOT/AVG 489.9 11.4 8.3 0.91 

Mixer 4A 100% 

A 281.1 29.9 8.0 0.91 

B 267 28.3 7.1 0.92 

C 287.6 29.5 7.9 0.93 

TOT/AVG 481.9 29.2 23.0 0.92 

Mixer 4B 100% 

A 281.0 31.0 7.5 0.91 

B 266.3 29.3 7.0 0.92 

C 287.4 28.8 7.8 0.93 

TOT/AVG 481.3 29.7 22.3 0.92 

Mixer 4C 100% 

A 281 22 5.9 0.93 

B 266 21 5.4 0.93 

C 287 21 5.8 0.94 

TOT/AVG 481.2 21.3 17.1 0.93 



17 

 

Equipment Speed % Leg 
EMF 

(Volts) 

Current 

(Amps) 

Power 

(kW) 

Power 

Factor 

Mixer 5A 100% 

A 281 32 7.7 0.91 

B 266 29 7.3 0.92 

C 287 29 7.9 0.93 

TOT/AVG 480.6 30.0 22.9 0.92 

Mixer 5B 100% 

A 280 27 6.8 0.90 

B 264 27 6.0 0.90 

C 286 27 7.3 0.92 

TOT/AVG 478.9 26.8 20.1 0.91 

Mixer 5C 100% 

A 280 20 4.9 0.88 

B 265 24 5.5 0.89 

C 286 18 4.8 0.90 

TOT/AVG 479.4 20.6 15.2 0.89 

Aeration 

Blower 1 

Constant 

Speed 

A 267 107 25.1 0.88 

B 288 106 27.0 0.88 

C 283 106 25.4 0.85 

TOT/AVG 483.5 106.3 77.5 0.87 

Aeration 

Blower 2 
95% 

A 282 91 23.2 0.90 

B 267 87 21.1 0.91 

C 289 92 24.5 0.93 

TOT/AVG 483.1 89.7 68.8 0.91 

Grit 

Blower 1 

 Constant 

Speed 

A 284 7 1.0 0.56 

B 270 6 1.0 0.60 

C 290 6 1.1 0.65 

TOT/AVG 486.6 6.4 3.2 0.60 

Aeration 

Blower 2 
100% 

A 284 113 29.5 0.92 

B 269 109 26.9 0.92 

C 290 109 29.3 0.93 

TOT/AVG 485.4 110.3 85.7 0.92 

  



18 

 

Energy Conservation Measures 